
 

 

 
 

 
INTERNATIONAL BANK FOR RECONSTRUCTION AND DEVELOPMENT  

 
 
 
 
 

ENVIRONMENTAL AND SOCIAL SYSTEMS ASSESSMENT  
 
 

ON A 
 

PROPOSED LOAN 
 
 

IN THE AMOUNT OF  
 
 

US$ 300 MILLION EQUIVALENT 
 

TO  
 

INDIA 
 

FOR THE 
 

TAMIL NADU CLIMATE RESILIENT URBAN DEVELOPMENT PROGRAM 
P179189 

 
 

(Draft Disclosed: August 2023, Final disclosure: November 2023) 
 
 
 
 
 
 
 

Urban, Resilience and Land Global Practice 
  
South Asia Region 
 
 
 



 

 
[TNCRUDP: P179189] Environmental and Social Systems Assessment 2023   

 

TABLE OF CONTENTS 
SUMMARY .................................................................................................................................. VI 
[...]
applications, it should satisfy the criteria of USEPA Class A Biosolids. 31 Accordingly the bid document 
provides for dewatering of sludge by thickener, centrifuge and filter press. NIUA also suggests sludge be 
treated to USEPA Class A Biosolids standards. 32Tamil Nadu Faecal Sludge Operating Guidelines and 
Rajasthan State PCB Guidelines also advises the same USEPA and WHO 33 standards. 34 Fertilizer Control 
Order 1985 is yet to recognize fertilizer from Faecal sludge. However, FCO City Compost requires ‘Nil’ 

 
29 

http://amrut.gov.in/upload/newsrelease/5db809d263e6e5db80878c8e305d25b2c7e90c7GuidelinesforUrban
WaterconservationJalShaktiAbhiyan.pdf 

30 http://amrut.gov.in/upload/newsrelease/5a5dc55188eb0FSSM_Policy_Report_23Feb.pdf, p. 29 

31 
http://cpheeo.gov.in/upload/uploadfiles/files/Advisory%20Note%20on%20Septage%20Management%20in%20
Urban%20India.pdf 

32 Vedidantla etal 2020. Background Note to Quality in Faecal Sludge Management, WASH Institute.  

33Pathogen standards as per WHO guidelines for reuse of faecal sludge in agriculture: Helminth eff<1/g of total 
solids, E-coli <1,000 number/g of total solids 

34 (Section 2.5.1 Page 26) 



 

[TNCRUDP: P179189] Environmental and Social Systems Assessment 2023  32 
 

value for Pathogens, faecal coliforms, salmonella and helminth ova.  TNPCB has no guidance/standard 
on sludge from STPs, (minimal from) WTPs, or its monitoring. In the case of STPs, TNPCB consent 
conditions stipulate the production of manure from sludge and encourage recycling/reuse of sludge for 
Biogas production, energy recovery, etc. WTP sludge quantity and composition depend on the source of 
water, while quality is not much of a concern (as it depends on chemicals used to treat water to reach the 
standards). In the case of STPs, the quality of sludge including the concentration of hazardous chemicals, 
metals, faecal coliforms, and other aspects are concerns for the health and safety of the operators/users. 
The absence of standards for the disposal of sludge is a policy gap at the National and State level, and 
most STP / WTP Projects either freely distributes sludge to farmers or follows the dumping of sludge in 
available low-lying areas, farmlands, or at existing SW dumping yards, while on the other hand, dumping 
of wastes is prohibited by SWM Rules, 2016. While the acceptable international standards for the use of 
sludge in agriculture recommended by various advisories is the USEPA Class A Biosolids standards, the 
cost factor involved is unacceptable to the client agencies. Hence the usual guidance is to convert sludge 
into manure using composting/vermicomposting. 35 Notwithstanding this, sludge generated from Nilothi 
STP in New Delhi meets USEPA Class A Biosolids standards which can be used for crops, gardens, and 
green spaces; while the seven New STPs of Brihan Mumbai Municipal Corporation are under development 
with Thermal Hydrolysis used for sludge to generate Class A sludge suitable for use as manure in 
agriculture. Other uses of dried sludge include brick making, use as landfill cover etc., while options such 
as injecting the sludge deep into the ground or disposing of in monofils are not particularly suitable in 
Indian conditions considering the climatic factors, high gas emission, high density of population, risk of 
fire, groundwater pollution, etc. Disposal of sludge in landfills is not an option for its high methane/other 
gas generation potential and safety aspects, and the SWM rules prohibit anything other than 
rejects/inerts from SW into landfills. Use of USEPA Class B Biosolids is also not a practical solution in India 
considering that the fields where sludge will be used are not within the ULBs where sludge is generated 
and transportation and usage need strict health & safety considerations for the workers, farmers, and 
communities, the need to store sludge for more time (in the range of 30 days) for pathogen reduction, 
prohibition on movement of men and animals on site for many days when applied, sensitivities of usage 
locations/farms that are outside ULBs where sludge is generated etc. Mechanisms to reach USEPA Class 
A Standards Include Gamma Irradiation by Cobalt 60 as in Ahmedabad Municipal Corporation (BARC 
supported), solar/thermal drying while composting or co-composting with municipal solid wastes after 
sufficient drying etc. In the case of ULBs under TNCRUDP, with STPs of capacities less than 50MLD, sludge 
management would be easier and more efficient considering the lesser quantities of sludge. Options for 
sludge management shall be evaluated during Design (in DPR) and in EIA considering the quantity, 
quality, and various available facilities in the ULBs; to do no harm to the environment and people 
(Examples: as met by the standards prescribed by World Health Organisation, US Environmental 
Protection Agency in case of unrestricted use of sludge as manure or in line with the Recommendation 
of Consortium of 7 Indian Institute of Technology (IIT) on National Ganga River Basin Authority (NGRBA) 
Environment Management Plan (GRB EMP) by the MOEFCC). Standards shall be suggested in line with 
end use, quality, quantity, and available facilities in ULBs, in discussion with TNPCB, while monitoring of 
sludge quality and quantity shall be part of the monitoring plan. Such guidance shall be compiled and 
made a part of Environmental Guidance and this shall guide EIA/ EMP.  

 
35 Recommendation of Consortium of 7 Indian Institute of Technology (IIT) on National Ganga River Basin 

Authority (NGRBA) Environment Management Plan (GRB EMP) by the Ministry of Environment and Forests 
(MoEF), GOI, New Delhi on Sludge Management: The sludge dewatering should be done using thickener 
followed by filter press or centrifuge or any other equivalent mechanical device. Sludge drying beds (SDB) 
should be provided for emergency only. SDBs should be designed only for 25% of the sludge generated from 
primary and secondary processes. The compressed sludge should be converted into good quality manure using 
composting and/or vermicomposting processes. Energy generation through anaerobic digestion of sludges in 
the form of biogas and subsequent conversion to electrical energy as of now is viable only when sewage BOD > 
250 mg/L. Single fuel engines should be used for conversion of biogas to electrical energy. Hazardous sludge, if 
any should be disposed of as per the prevailing regulations.  



 

[TNCRUDP: P179189] Environmental and Social Systems Assessment 2023  33 
 

16. Other Program Activities such as Greening, Solar Roof Tops: Various standards and regulations 
are in place that apply to pollution management and design of green spaces and solar rooftop for 
municipal buildings, including building bye-laws, National Building Codes, URDPFI guidelines on area 
allocation for parks and green spaces etc. However, the impacts due to such activities are not assessed, 
nor are fully enforced or monitored by ULBs, Town Planning Department, or Pollution Control Boards 
(e.g.: disposal of solar panels).  

Gaps in Existing Systems and Recommendations:  

17. While the scale of works and environmental management are commendable, there is room for 
design interventions best suited to deal with climate and other risks; and environmental enhancements, 
including resource efficiency and adopting a circular economy; and adopting environmental best 
practices that would add to the overall enhancement of program effects and benefits. Absence of 
mechanisms to promote environmental sustainability and OHS in project designs by incorporating design 
considerations in DPRs, and tools/formats and capacities at ULBs to review, monitor, and enforce 
Pollution management, O&M of assets for long-term pollution management, OHS, CHS, O&M of assets 
are notable.  

18. It is important to note that the use of EIA/EMPs for TNSUDP and other EAPs ensured that national 
and state regulations (in addition to WB / other MDBs’ safeguard requirements) are followed and 
monitored in earlier projects. Hence it is important to follow similar systems for TNCRUDP as well using 
an MS Excel/ other software-based MIS for more efficient record keeping and access. 

19. Controls on disposal of sludge from STPs and WTPs, regulations on the use of treated water for 
agriculture (by nearby communities), prevention of industrial effluents from mixing with domestic 
sewage, connecting open drains to STPs, etc., are the issues not covered under existing State level rules. 
This is observed as a gap in the environmentally sound implementation of the program activity, namely 
STP and networks (also applicable for rehabilitation of existing STPs or networks laying, considering STPs 
as associated facilities), and to an extent in the case of WTPs and its networks. The Program shall have 
appropriate guidance on environmental aspects for all agencies to uniformly follow based on end-use, 
and this should guide EIA/EMP.  

20. In case of disposal of treated sewage, the Program shall ensure adherence to the TNPCB consent 
conditions but strive to follow NGT suggested standards uniformly applicable to all program ULBs 
irrespective of their class sizes. Else, in case MoEFCC notifies new standards in line with NGT 
recommendations during the Program implementation, design parameters may need to be changed 
resulting in considerable cost variations. In case of disposal of sludge, the Program shall strive to meet 
Biosolids quality to be used safely as manure as the capacity of STPs is less than 50MLD and sludge 
quantities would be lesser and good standards are easily achievable during most seasons (esp dry 
seasons; except probably during monsoons).  It is important to employ (i) better treatment technologies 
including CSBR, SBR, and MBBR (basis whole life cycle cost), (ii) dewatering options such as usage of 
centrifuge, screw presses, and drying beds, (iii) sludge handling units and sludge reduction by 
recycling/reuse for Biogas/energy generation or any other suitable option; followed by (iv) co-
composting with solid wastes with thermal/solar drying technologies or other technologies to produce 
good quality manure with extended drying/storing (while Indian National standards take care of heavy 
metal contents in sludge, Feacal Coliforms, Helminth Ova, Salmonella sp. and others need more drying, 
addition of lime, and other treatment mechanisms, to do no harm to the environment and people (as 
met by the standards prescribed by World Health Organisation, US Environmental Protection Agency in 
case of unrestricted use of sludge as manure or in line with the Recommendation of Consortium of 7 
Indian Institute of Technology (IIT) on National Ganga River Basin Authority (NGRBA) Environment 
Management Plan (GRB EMP) by the MOEFCC). Standards shall be suggested in line with end use, quality, 
quantity, and available facilities in ULBs, in discussion with TNPCB, while monitoring of sludge quality and 
quantity shall be part of the monitoring plan. Such guidance shall be compiled and made a part of 
Environmental Guidance and this shall guide EIA/EMP. 



 

[TNCRUDP: P179189] Environmental and Social Systems Assessment 2023  34 
 

5.2.1.3 Environmental Management: Assessment of Program Capacities 

21. Program Agencies: The program will be implemented by TNUIFSL, DMA, and ULBs. For ULB-level 
interventions some may resort to the support of TWAD  

22.  

23.  

24. Board, CMWSSB, or Project Management Consultants for implementation, depending on their 
location and their need for additional capacities to implement these interventions. However, this will be 
known only at a later stage.  

Experience in similar projects 

25. The World Bank has had a long partnership with the Government of Tamil Nadu (GoTN) in the 
area of urban development starting from the 1980s with Chennai-centered MUDP-I & II and Tamil Nadu 
Urban Development Project (TNUDP-II & III). These projects, in addition to the creation of infrastructure 
assets, have influenced reforms in the urban sector as well as build new institutions such as the Tamil 
Nadu Urban Development Fund (TNUDF), a Trust established to fund urban infrastructure projects in 
Tamil Nadu. The Tamil Nadu Urban Infrastructure Financial Services (TNUIFSL) is the Fund Manager of 
TNUDF. The Bank funded projects have been going hand-in-hand with urban sector reforms in the state 
where Tamil Nadu has been one of the leading states In India. Under TNSUDP, the TNUIFSL ensured that 
the subproject implementing agencies prepared / used EIAs / EMP (12 nos) to manage the subprojects, 
and TA activities (26 nos). The program agencies such as TNUIFSL and DMA are experienced in delivering 
similar interventions as part of the TNUDP III and TNSUDP (World Bank supported) and other External 
Aided Projects (supported by ADB, KfW etc.).  

26. Incident reports were reported for the mission periods including serious, severe and indicative 
incidents, and Detailed Incident Reporting and Safeguards Corrective Action Plans were submitted based 
on Root Cause Analysis for severe incidents. PIUs (ULBs, CMWSSB) provided monthly EHS reports and 
progress of agreed actions to PMU, while PMU reported these to the Bank in their Quarterly Progress 
Reports. Work close-out reports were prepared by each subproject at closure. Periodic training on 
environmental safeguards (virtual & on site) were provided to the PIUs, Contractors, in addition to 
scheduled site visits by PMUs, PIUs, and by TWAD Board or PMCs. Independent Annual E&S Audits helped 
in identifying the gaps in safeguards management and paved the way for EHS improvements.  

E&S Management Capacities at Program Agencies 

27. As described above, TNUIFSL has extensive experience in World Bank and other External Agencies 
funded projects. They have two qualified and experienced (more than ten years) E&S managers who 
manages E&S aspects, and reports to the management through the Vice President of TNUIFSL. DMA has 
an environmental expert for ESMF implementation under TA activities of TNSUDP pursued by DMA.  

28. ULBs implement their projects through their Engineers who are well experienced in works. 
However, capacities to manage environmental aspects are less at ULBs. Further, many of the ULBs under 
TNCRUDP are different from the ones under TNSUDP or earlier programs, and hence their capacity is 
assessed as low. They usually seek the support of TWAD Board or PMCs for project-based capacities for 
Environmental management. This will not help in having systemic capacity development at ULBs to 
manage environmental aspects wholistically. Systematic monitoring of E&S parameters is missing, 
though essential to ensure best environmental effects throughout the life of the infrastructure created.  

29. Considering the scale of works under the Program, and other parallel ongoing National/State/ULB 
level and externally aided projects in program agencies, is important to have additional Environmental 
and OHS experts at various program agencies including TNUIFSL, DMA and ULBs is important. Regional 
level designated capacities to closely interact with various agencies for timely permits, clearances, to 
oversee environmental management and OHS/CHS will help systematizing effective environmental 
management. Trainings and peer to peer exchanges from similar projects on best practices and 



 

[TNCRUDP: P179189] Environmental and Social Systems Assessment 2023  35 
 

environmental management will help in overall capacity strengthening at the State & ULB levels to 
ensure long term sustainable outcomes.  

Environmental Management: Recommendations 

30. To address the gaps highlighted through the assessment, ESSA recommends the following:  

(i) Environmentally appropriate design guidelines for sewage treatment and disposal: Develop design 
guidelines for STPs under the program following National Standards / regulations (in the absence of 
standards or guidance at the State level / Consent Conditions) on (i) Climate resistant planning and 